

Submitted: 13.01.2024 Accepted: 01.08.2024

Early publication date: 05.12.2024

Endokrynologia Polska DOI: 10.5603/ep.98913 ISSN 0423-104X, e-ISSN 2299-8306

# The position of monoclonal antibodies and small molecules in the treatment of thyroid orbitopathy

Mariusz Nowak<sup>1</sup>, Wojciech Nowak<sup>2</sup>, Bogdan Marek<sup>1</sup>, Beata Kos-Kudła<sup>1</sup>, Lucyna Siemińska<sup>1</sup>, Magdalena Londzin-Olesik<sup>1</sup>, Dariusz Kajdaniuk<sup>1</sup>

#### Abstract

Since the European Thyroid Association guidelines for the management of thyroid orbitopathy (TO) were published in 2016, a number of randomised clinical trials (RCTs) investigating the use of biologic drugs for the treatment of moderate to severe and active TO have been published. Therefore, new recommendations for its treatment were developed and published in 2021. Treatment of active TO includes 2 types of immunosuppressive agents: non-specific and specific. Specific immunosuppressive agents used to treat TO include adalimumab (ADA), infliximab (IFX), etanercept (ETA), rituximab (RTX), tocilizumab (TCZ), teprotumumab (TEP), and batoclimab (BAT). In the manuscript, we present a review of the literature on RCTs, retrospective studies, and case reports on their use in the treatment of TO. The authors emphasise the beneficial effects of TEP, indicating, however, the lack of data on its long-term efficacy and safety and the lack of head-to-head comparison with *i.v.* glucocorticosteroids and its huge limitation is also the high price of the drug. TCZ is a therapeutic option for glucocorticosteroid-resistant TO and should be considered for second-line treatment (due to the cost of treatment, among other reasons) or first-line treatment in patients with contraindications to *i.v.* glucocorticosteroids. Given its side-effect profile, especially some risk of optic nerve neuropathy (DON), RTX is considered by the authors as a second- or even third-line treatment option. The current 2021 European Group on Graves' Orbitopathy (EUGOGO) recommendations include RTX, TCZ, and TEP among the second-line drugs for the treatment of moderate to severe and active TO. BAT is under clinical trials. Given the numerous advantages of biologic drugs over glucocorticosteroids, further RCTs are indicated to confirm their possible place also as first-line treatment in TO.

Key words: Graves'/Basedow's disease; treatment, monoclonal antibodies, small molecules

### Introduction

Since the European Thyroid Association (ETA) guidelines for the management of thyroid orbitopathy (TO) were published in 2016 [1], many randomised clinical trials (RCTs) investigating the use of biological drugs for the treatment of moderate to severe and active TO have been published [2–5]. Therefore, new recommendations for the treatment of TO were prepared and published in 2021 [6, 7].

The pathogenetic basis of TO is an autoimmune response. A key role in this process is played by T lymphocytes and autoantibodies that recognise common autoantigens for both thyroid and orbital tissues such as thyrotropic hormone receptor (TSH-R) and insulin-like growth factor 1 receptor (IGF-1R), which are also expressed on fibroblasts and orbital preadipocytes [8, 9].

IGF-1R is a ubiquitous surface receptor involved in various cellular responses, including apoptosis modulation, cell survival enhancement, cell growth and proliferation, and cell motility and migration [10, 11]. IGF-1R regulates the movement of lymphocytes in the orbit, hyaluronic acid (HA) synthesis, adipogenesis, and determines the phenotypes and functions of T and B lymphocytes [12]. IGF-1R is overexpressed on orbital fibroblasts and fibrocytes in both active and inactive TO [13]. Overexpression of IGF-1R and its interaction with TSH-R is a key pathogenetic lesion in this disease [10, 14]. TSH-R and IGF-1R create a physical and functional complex on the cell membrane of fibroblasts, B lymphocytes and T lymphocytes [15]. Autoantibodies to IGF-1R bind to this complex, leading to increased production of HA and several proinflammatory cytokines by Tlymphocytes and monocytes and adipose tissue proliferation [16–19].



Mariusz Nowak, Pathophysiology Division, Department of Pathophysiology and Endocrinology, 41–808 Zabrze, Jordana 19 str., Faculty of Medical Sciences in Zabrze, Medical University of Silesia in Katowice, Poland; e-mail: nowak-mar@wp.pl, mnowak@sum.edu.pl

<sup>&</sup>lt;sup>1</sup>Pathophysiology Division, Department of Pathophysiology and Endocrinology, Faculty of Medical Sciences in Zabrze, Medical University of Silesia in Katowice, Poland

<sup>&</sup>lt;sup>2</sup>Science Students' Association, Pathophysiology Division, Department of Pathophysiology and Endocrinology, Faculty of Medical Sciences in Zabrze, Medical University of Silesia in Katowice, Poland

<sup>&</sup>lt;sup>3</sup>Department of Endocrinology and Neuroendocrine Tumours, Department of Pathophysiology and Endocrinology, Faculty of Medical Sciences in Zabrze, Medical University of Silesia in Katowice, Poland

<sup>\*</sup>These authors have contributed equally to this work and share first authorship.

TSH-R induces 2 signalling pathways mediated by G protein: the adenylyl cyclase/cyclic adenosine monophosphate (cAMP) pathway and the phosphoinositide 3-kinase (PI3K)/ protein kinase B (AKT)/mammalian target of rapamycin (mTOR) pathway [20]. With the improvement of the tests for antibodies to TSH-R, it has been shown that both the inhibitory fraction (TBI) and the stimulatory fraction (TSI) of antibodies to TSH-R are highly and significantly correlated with the activity and severity of TO [21]. TSH-R as well as IGF-1R are involved in adipogenesis and share the same intracellular signalling through the PI3K/AKT/mTOR pathway. The relationship between TSH-R and IGF-1R in enhancing adipogenesis in TO suggests co-localisation of these 2 receptors on orbital fibroblasts [10].

Two types of immunosuppressive therapy are used to treat active TO: nonspecific and specific.

In nonspecific immunosuppression, the blocking agent prevents the immune system from attacking any antigen, but also impairs the body's ability to defend itself against infection. In specific suppression, the blocking agent restricts the immune system from attacking one or a specific number of antigens.

Nonspecific immunosuppressive therapies used to treat TO include glucocorticosteroids, azathioprine, cyclosporine, methotrexate, and mycophenolate. The results of an experimental study on the administration of anti-thymocyte globulin in the treatment of moderate to severe active and steroid-resistant TO were also published [22].

Glucocorticosteroids inhibit inflammation and immune response through direct and indirect genomic effects, and non-genomic mechanisms involving stimulation of lipocortin synthesis by inhibiting the production of leukotrienes, among others. They also inhibit the formation and release of cytokines and cell adhesion factors, fibroblast activity, and the production of collagen and glycosaminoglycans [23, 24].

Cyclosporine inhibits calcineurin, preventing the secretion of interleukin-2 by CD4+ T lymphocytes [25].

Azathioprine, a prodrug converted first to 6-mercaptopurine (6-MP) and then to the corresponding nucleotide, thioinosinic acid, which inhibits the purine synthesis necessary for cell proliferation through false nucleotide attachment [26, 27].

Methotrexate inhibits the enzyme dihydrofolate reductase, which in turn inhibits DNA, RNA, and protein synthesis [28–30].

Mycophenolate inhibits inosine monophosphate dehydrogenase, leading to inhibition of the guanosine monophosphate synthesis pathway de novo, resulting in depletion of the guanosine triphosphate pool inhibiting lymphocyte proliferation [3, 31].

Specific immunosuppressive drugs used to treat TO include etanercept (ETA), adalimumab (ADA), infliximab (IFX), rituximab (RTX), tocilizumab (TCZ), teprotumumab (TEP), and batoclimab (BAT).

# Discussion

The current 2021 European Group on Graves' Orbitopathy (EUGOGO) recommendations [6] include RTX, TCZ, and TEP among second-line drugs for the treatment of moderate to severe and active TO. BAT is undergoing clinical trials [32].

# *Tumour necrosis factor alpha (TNF-\alpha) inhibitors*

The pathogenesis of TO is associated with an increase in pro-inflammatory cytokines, including tumour necrosis alpha (TNF- $\alpha$ ); therefore, TNF- $\alpha$  antagonists such as ADA, ETA, and IFX have found application in its treatment [33–36].

TNF- $\alpha$  inhibitors are monoclonal antibodies, antibody fragments, or fusion proteins. IFX is a monoclonal, chimeric, human-mouse (75%: 25% protein structure) immunoglobulin G1 (IgG1)-class antibody with a molecular weight of 149 kDa; ADA is a purely human IgG1-class antibody with a molecular weight of 148 kDa; ETA, is a fusion protein consisting of the extracellular portion of the TNFR2/p75 receptor (this portion binds TNF- $\alpha$ ) fused to the Fc fragment of IgG1 [37].

# Infliximab (IFX)

Only single case reports of successful use of IFX in the treatment of TO have been presented.

Komorowski et al. demonstrated the beneficial effect of treating a 58-year-old patient with active TO refractory to steroid therapy with a single dose of IFX [intravenous (*i.v.*) 300 mg — 3.7 mg/kg body weight, administered during 2 hrs.], documented by a significant reduction in inflammatory (clinical) activity index (CAS reduction from 7/10 to 3/10 points), severity as defined by the NO SPECS score, as well as a reduction in inflammatory activity on magnetic resonance imaging (MRI) 5 weeks after IFX infusion [34].

Durrani et al. presented a case report of treatment with IFX (*i.v.* 5 mg/kg body weight) of a 46-year-old patient with active OT and optic nerve neuropathy (DON), with therapeutic success in the form of reduction of clinical activity score (CAS) (from 10/10 to 3/10 points) and disappearance of optic disc oedema 72 hours after the drug application [38].

# Etanercept (ETA)

Paridaens et al., in a pilot study, presented 10 patients with mild to moderate TO treated with ETA [25 mg twice weekly subcutaneous (s.c.) for 12 weeks]. The av-

Table 1. Monoclonal antobodies used in the treatment of thyroid orbitopathy (TO)

	In vitro study	Case report	Retrospective/prospective study	RCT	Cost of the treatment
IFX		Komorowski et al. [34] (n = 1) Durrani et al. [38] (n = 1), DON			
ETA		Boskovic et al. [39] (n = 1)	Paridaens et al. [33] (n = 10)		
ADA	Van Steensel et al. [35] (n = 10)		Ayabe et al. [36] (n = 10)		
RTX			Karasek et al. [43] (n = 10)	Stan et al. [40] (n = 25) Salvi et al. [41] (n = 9)	0.5 g single dose 1698 EUR 4914 USD
			(	Salvi et al. [42] (n = 32)	[75]
TCZ			Pérez-Moreiras et al. [48] (n = 54)		
		Russell et al. [47] $(n = 2)$	Sánchez-Bilbaoet al. [49] (n = 48)		Four doses 4266 € 14,519 \$
		Rymuza et al. [53] $ (n = 1) $	Ceballos-Macíaset al. [50] $(n = 8)$	Perez-Moreiraset al. [2] $(n = 32)$	
		Albrashdi et al. [5] $(n = 1)$	Dorado Cortezet al. [51] (n = 10)		[75]
			Moi [52] (n = 10)		
TEP			Jain et al. [4] (n = 6) Diniz et al. [63] (n = 21)	Smith et al. [60] (n = 42)	Per course of treatment is about 360,000 USD Not approved in the EU [75]
		Clinical cases in DON treatment [64–68]		Douglas et al. [5] $(n = 41)$	
				Douglas et al. [61] $(n = 51)$	
BAT			Jones et al. [82] (n = 7)	Kahaly et al. [83] (n = 65)	

Monoclonal antibodies used in the treatment of TO. IFX — infliximab; ETA — etanercept; ADA — adalimumab; RTX — rituximab; TCZ — tocilizumab; TEP — teprotumumab; BAT — batoclimab; N — number of patients in the study; RCT — randomised clinical trial; EU — European Union

erage duration of TO was 4 months (2–6 months). All patients were euthyroid for at least 2 months. The average CAS score before treatment was 4, which decreased to 2.6 after 6 weeks of treatment, and 1.6 after 12 weeks of treatment (a 60% reduction). However, 3 patients had a recurrence of TO after discontinuing ETA. The authors showed that ETA significantly reduces inflammatory activity in mild-to-moderate TO, positively affecting TO inflammatory activity (CAS) rather than disease severity [33].

Similarly, a good therapeutic effect of ETA was achieved by Boskovic et al. who presented a patient with

TO and rheumatoid arthritis (RA). Eighteen months after the diagnosis of TO, due to the insufficient efficacy of previous RA treatment, ETA was used in combination with methotrexate. ETA was administered at a dose of 25 mg twice a week *s.c.* After 4 months, there was an improvement in ocular symptoms, a reduction in exophthalmos from 23 mm to 21 mm, as well as a reduction in disease activity from CAS 4 to 1 point and a reduction in oculomotor muscle oedema on computed tomography (CT) scan. There was also a reduction in thyrotropin receptor antibody (TRAb) levels from a baseline of 4.54 to 1.54 IU/mL [39].

#### Adalimumab (ADA)

Van Steensel et al. in an in vitro experimental study examined the effects of imatinib mesylate and ADA in a whole orbital tissue culture system [35]. Orbital adipose tissue collected from TO patients (n = 10) was cultured with or without imatinib mesylate or ADA. Platelet-derived growth factor subunit B (PDGF-B) and TNF- $\alpha$  mRNA expression levels were determined in orbital tissue, and interleukin 6 (IL-6) and hyaluronan levels were determined in tissue culture supernatants. ADA significantly (p = 0.005) reduced IL-6 concentrations and the degree of its reduction non-significantly correlated positively with TNF- $\alpha$  mRNA levels in orbital tissue. The researchers showed that ADA reduces IL-6 concentrations but did not affect hyaluronate production in the orbit. Therefore, it can be expected that ADA mainly reduces inflammation [35].

Ayabe et al. presented the results of a retrospective study conducted in a group of 10 patients in the active phase of TO to evaluate the efficacy of ADA administered s.c. (10 weeks of treatment, one injection of 80 mg followed by an injection of 40 mg twice a week) [36]. Six of the 10 patients showed a reduced inflammation as assessed by the CAS index, while 3 showed an increase, and one remained unchanged. One patient experienced a significant complication (hospitalisation for sepsis). Analysing the data from all 10 patients, there was no significant change in the CAS index after 3 months of ADA treatment. Analysing separately the 5 patients with high baseline CAS index (> 4) showed a significant regression (by a mean of  $5.2 \pm 2.7$ ; p < 0.01) after ADA treatment. Four of the 5 patients also reported subjective improvement in TO symptoms. There was no improvement in proptosis or ocular motility disturbances [36].

The study results and case reports suggest that anti-TNF- $\alpha$  therapy may benefit patients with TO. Nevertheless, all the mentioned authors point to the need for larger studies to confirm its efficacy and safety.

### Rituximab (RTX)

RTX is a chimeric monoclonal antibody directed against the CD20 antigen, a membrane protein expressed on the surface of mature B lymphocytes and pre-B lymphocytes, blocking B lymphocyte activation and differentiation. Reports on its efficacy in TO treatment are ambiguous.

Stan et al. [40] conducted a prospective, randomised, double-blind, placebo-controlled clinical trial that included 25 (13 received RTX) patients with moderate to severe and active TO, in which they compared the efficacy of RTX ( $2 \times 1000 \text{ mg}$ ) versus placebo. The authors showed no advantage of RTX over placebo in reducing both inflammatory activity (CAS) and TO severity (NOSPECS) at 24 and 52 weeks

of follow-up. Measured by CT scan, muscle volume and orbital fat volume were not significantly altered from baseline in either group. Proptosis decreased by an average of < 1 mm in both groups at 52 weeks, and a reduction of  $\ge 2$  mm was observed in 3 of 10 placebo-treated patients and 2 of 10 RTX-treated patients. Improvement in the severity of orbitopathy according to NOSPECS was observed in 20% of subjects, a reduction in CAS score was observed in 31%, and adverse effects were observed in 62% of patients. Two patients, in the RTX group, developed DON during the study. The effect of RTX was estimated to be comparable to placebo [40].

Salvi et al. [41] in a study defined as an open pilot study examined a group of 9 patients with TO (7 with active TO, 2 with mild inflammatory symptoms) comparing the efficacy of RTX with that of intravenous methylprednisolone (i.v. MP) treatment in 20 consecutive patients. Patients treated with RTX received 1,000 mg i.v. twice with a 2-week interval and treatment with i.v. MP was administered at a dose of 500 mg for 16 weeks. TO activity was evaluated using the CAS score, and its severity was classified using the NOSPECS classification. CAS values before RTX administration were 4.7  $\pm$  0.5 and decreased to 1.8  $\pm$  0.8 at the end of follow-up (significantly more compared to i.v. MP). Proptosis decreased significantly after RTX in both patients with active and inactive TO. Recurrence of active TO was not observed in RTX-treated patients, but it occurred in 10% of i.v. MP-treated patients, who also had a higher incidence of side effects (45 vs. 33%) of patients). All patients achieved a significant reduction in peripheral B lymphocytes after the first RTX infusion [41].

In another randomised, double-blind study [European Clinical Trials Database (EudraCT) 2007-003910-33], Salvi et al. compared RTX with i.v. MP in patients with moderate to severe and active TO [42]. Thirty-two patients were randomly assigned to receive i.v. MP (7.5) g) or RTX (2000 or 500 mg). The researchers showed a significantly better response to RTX compared to i.v. MP. At week 24, all patients treated with RTX showed a reduction in OT activity, compared to 69% in the group receiving i.v. MP. At week 52, no patient in the RTX group showed a recurrence of OT activity, as opposed to 31% in the i.v. MP group. Patients treated with RTX had better ocular mobility scores after 52 weeks. The total number of rehabilitative surgical procedures performed during follow-up (after 76 weeks) was 12 in 16 patients in the i.v. MP group and 5 in 15 patients in the RTX group [42].

Similar results have also been shown with very low-dose RTX [43]. The study was conducted in 10 patients with moderate to severe and active TO treated

with a single dose of 100 mg of RTX. Indications for RTX administration were persistently high TO activity (n = 4) or its recurrence (n = 3) after previous treatment with *i.v.* MP (mean cumulative MP dose was  $7.3 \pm 1.9$ g) or contraindications to *i.v.* MP therapy (n = 3). The researchers assessed changes in CAS score, proptosis, thyrotropin hormone receptor antibody levels, and reductions in CD19+ and CD20+ B lymphocytes. There was a significant decrease in CAS after one month  $(2.0 \pm 0.8)$ , after 6  $(0.8 \pm 0.4)$  and 12 months  $(0.4 \pm 0.9)$ compared to baseline values (3.6  $\pm$  0.9). Proptosis compared to the mean baseline value of 22.3  $\pm$  1.6 mm decreased non-significantly at one month and 6 months  $(21.8 \pm 1.6)$  and  $21.5 \pm 1.7$  mm, respectively) and significantly from baseline at 12 months (21.1  $\pm$  1.8 mm) after RTX treatment. Two patients (20%) developed DON requiring orbital decompression after treatment [43].

Given the side effect profile and especially the risks of DON, RTX is considered a second- or even third-line treatment option.

# Tocilizumab (TCZ)

TCZ is a monoclonal antibody against the receptor for IL-6. IL-6 is a pro-inflammatory cytokine produced by various cells, including fibroblasts, monocytes, and T and B lymphocytes, which are involved in the pathogenesis of TO [8].

The US Food and Drug Administration (FDA) approves TCZ for the treatment of active moderate to severe rheumatoid arthritis, polyarticular juvenile idiopathic arthritis, giant cell arteritis syndrome, interstitial lung disease associated with systemic sclerosis, cytokine release syndrome (CRS), and coronavirus disease 2019 (COVID-19), and studies are being conducted on its use in the treatment of TO [2, 44–46]. According to current guidelines on TO treatment strategies, TCZ has been indicated as one of the recommended second-line therapies for moderate to severe and active TO [6, 7].

Russell et al. reported the results of a small study (2 patients) in which they showed that TCZ significantly affects both inflammatory activity and severity of TO in patients with contraindication to *i.v.* MP treatment [47]. The first patient underwent oral steroid therapy, and visual acuity (VA) decreased to a count of fingers (CF) in right eye and 20/200 in left eye. Combination treatment with i.v. MP and methotrexate were started, and although there was clinical improvement, treatment had to be discontinued due to lack of glycaemic control, insomnia, more than 30 kg weight gain, as well as gastrointestinal pain and diarrhoea. Bilateral endoscopic orbital decompression was performed, and treatment with TCZ (8 mg/kg body weight once a month i.v.) was started at that time. CAS at the time of TCZ inclusion was 6 points. Within 2 months of starting

TCZ treatment, her VA improved to 20/30 in each eye, and CAS decreased to 2 points. The second patient was a patient with comorbidities of TO and RA. His CAS score was 6, and his TSI ratio was 432% of the reference value. After 3 weekly doses of 500 mg *i.v.* MP, there was clinical improvement in TO, but there was weight gain, insomnia, and gastrointestinal complications. TCZ was administered (8 mg/kg once a month *i.v.*), which resulted in immediate clinical improvement, and within 4 months, CAS had dropped to 1 point, and TSI decreased to 165% of the reference value [47].

Perez-Moreiras et al. reported the results of an RCT that included patients with moderate to severe and active OT who had not responded to prior i.v. MP treatment (n = 32) [2]. Patients were treated with monotherapy i.v. TCZ at a dose of 8 mg/kg body weight once a month administered for up to 12 weeks while evaluating treatment results up to week 28. The researchers demonstrated a reduction in CAS (86% achieved CAS < 3 vs. 35% in the placebo group, p < 0.005) at week 16 of treatment. There was an insignificant effect on proptosis reductions at week 28 (mean reduction of 1.5 mm), while there was no effect on diplopia or quality of life. TCZ was well tolerated; the most common side effects were infections and headaches [2].

Pérez-Moreiras et al. also presented the results of a retrospective long-term study examining 114 patients with steroid-resistant TO treated with TCZ, of whom 54 met the study inclusion criteria [48]. The authors obtained an absolute response in the form of CAS reduction to 1 or 0 points in 74% (37/50) of patients after the fourth dose of TCZ (at week 16) with normalisation of TRAb level in 55% (23/42) of patients. A relative response with a CAS reduction of  $\geq 2$  points was achieved in 90.9% of patients (40/44) after the first dose of TCZ (at week 4). After the last dose of TCZ, reduction of proptosis (reduction of  $\geq 2$  mm) was found in 78% of patients (42/54), eyelid retraction (reduction of  $\geq 2$  mm) in 75% of subjects (33/44), and regression of diplopia 68% (19/28). Four patients experienced recurrence, defined as an increase in CAS of  $\geq 2$  points within 6 months of stopping treatment. Most side effects were mild in severity [48].

Another study of 48 patients (95 affected eyes) who did not respond to the standard *i.v.* MP treatment regimen showed a similar high efficacy of TCZ [49]. TCZ was administered at 8 mg/kg body weight — *i.v.* every 4 weeks or 162 mg *s.c.* weekly, either as monotherapy or in combination with conventional immunosuppressive drugs (methotrexate: 7.5–25 mg/s.c. or *per os* (*p.o.*)/week and azathioprine: 100–150 mg/*p.o.*/day). According to the EUGOGO group severity classification, all patients had a moderate to severe form of TO, and DON was diagnosed in 7 patients included in the study. The mean baseline

CAS score was  $4.64 \pm 1.5$ , and the mean CAS score after one year of treatment was  $1.05 \pm 1.27$  points. After a mean follow-up of  $16.1 \pm 2.1$  months, 79 of 95 (83.2%) and 88 of 95 eyes (92.6%), respectively, achieved CAS  $\leq 3$  and the expected clinical response (CAS reduction of at least 2 points). The mean baseline intraocular pressure was  $19.05 \pm 4.1$  mm Hg, which decreased to  $16.73 \pm 3.4$  mm Hg after one year of treatment. In patients with DON, the mean baseline best corrected visual acuity (BVCA) was  $0.84 \pm 0.18$ , and after one year of TCZ treatment it was  $0.86 \pm 0.18$ . Clinical improvement in this small group did not result in statistically significant differences (p = 0.451). The drug was well tolerated, and most patients showed clinical improvement (92%) [49].

Similarly, in a small study, 8 glucocorticosteroid-resistant patients with moderate to severe and active OT showed a beneficial effect of TCZ (i.v. 8 mg/kg body weight/month) assessed by CAS scale and proptosis measurement [50]. The mean TRAb level at the beginning of treatment was  $291.9 \pm 96.4\%$  of the reference value, the mean inflammatory activity assessed through the CAS scale was  $4.1 \pm 0.3$ , and the mean proptosis was  $21.2 \pm 3.2$  mm. After TCZ treatment, the mean TRAb level decreased to  $172.7 \pm 54\%$  of the reference value (p = 0.001), the mean CAS value to  $1.1 \pm 0.6$  (p = 0.001), and the mean proptosis to  $19.3 \pm 2$  mm (p = 0.02) [50].

Dorado Cortez et al. presented the results of a single-centre prospective study involving i.v. TCZ treatment for active corticosteroid-resistant TO. Ten patients were included in the study, including 3 with DNO. There was a significant improvement in CAS in 100% of patients included in the study, with a  $4.5 \pm 1.2$ -point reduction (p = 0.003). There was also a significant reduction in TSI after treatment, from  $21.7 \pm 22.9$  at baseline to  $4.0 \pm 3.3$  U/L. On average, 3 infusions were needed to reduce TSI levels significantly. The authors concluded that TCZ treatment may be beneficial in TO with DON and is effective regardless of the initial TSI level [51].

Moi et al. presented the results of a retrospective study of 10 patients with moderate to severe TO refractory to standard i.v. MP treatment with TCZ (i.v. 8 mg/kg body weight per month in monotherapy for 6 months, followed by s.c. 162 mg once a week for another 6 months and once every 2 weeks for an additional 6 months). The mean CAS value at the start of TCZ treatment was  $4.80 \pm 1.13$  points. All patients showed a reduction in CAS; the mean value after 6 months was  $0.70 \pm 0.82$  points. Half of the patients had a CAS value of 0 after 6 months. Proptosis decreased from  $23.20 \pm 2.10$  mm to  $20.60 \pm 2.01$  mm after 6 months (mean reduction  $2.90 \pm 1.37$  mm). Mean TRAb levels decreased from  $12.79 \pm 11.92$  U/L at the start of the study

to  $3.20 \pm 4.57$  U/L after 6 months. Treatment was generally well tolerated. Mild to moderate side effects were observed in 4 patients [52].

Rymuza et al. presented a case report on the use of TCZ in a 40-year-old patient after previous unsuccessful multistage TO treatment. The earlier treatment included 2 cycles of i.v. MP, at cumulative doses of 4.25 g (with subsequent orbital decompression) and 7.5 g, respectively, and subsequent radiotherapy (20 Gy in 10 fractions) along with oral glucocorticosteroid replacement therapy. At the beginning of treatment with TCZ (i.v. 8 mg/kg body weight, once a month for 4 months), the CAS score was 6 points, and proptosis was 28 mm in the right eye and 27 mm in the left eye. After 4 months of treatment, there was the resolution of pain, reduction of the CAS score to 2 points, and reduction of proptosis to 24 mm in the right and left eyes. The treatment was well tolerated, and no serious side effects were reported. The positive effects of TCZ treatment were maintained over a 2-year follow-up period [53].

Similarly, effective treatment with TCZ (*i.v.* 8 mg/kg body weight, once a month for 4 months) was presented as first-line treatment in a 9-year-old girl with a history of hyperthyroidism for 4 months and progressive TO [54].

The presented results of clinical trials and a case report evaluating the effect of TCZ in patients with TO refractory to first-line treatment showed promising results. The main limitation of these studies is the lack of a control group due to their retrospective nature and small study groups. TCZ is a therapeutic option for glucocorticosteroid-resistant TO. It should be considered as a second-line treatment due to the cost of treatment, or as a first-line treatment in patients with contraindications to *i.v.* MP. However, given its numerous advantages over steroids (high response rate and lower rate of adverse events), further RCTs should be conducted to evaluate the possible place of TCZ as first-line treatment for moderate to severe and active TO.

### Teprotumumab (TEP)

There are high expectations with the inclusion of a monoclonal antibody against the receptor for IGF-1 (IGF-1R), TEP, for the treatment of active TO. IGF-1R is overexpressed in fibroblasts and orbital lymphocytes in TO patients. It forms a functional complex and mediates signal transduction through TSH-R [10–12]. TEP is a fully humanised monoclonal IgG1 inhibitory antibody. It binds to the cysteine-rich domain of human IGF-1R with high affinity, preventing binding to endogenous ligands (IGF-1 and IGF-2) and leading to internalisation and degradation of IGF-1R, thus stopping the IGF-1R signalling cascade [55–57].

TEP is approved in the US for the treatment of TO and is administered as an intravenous infusion every 3 weeks for up to 8 infusions [60]. The first dose is 10 mg/kg body weight, and the next 7 infusions are given at 20 mg/kg body weight. The infusion time is initially 90 minutes, which can be reduced to 60 minutes after the first 2 infusions if TEP is well tolerated [58]. TEP is not currently approved in the EU [6].

The pharmacokinetics of TEP administered i.v. are consistent with those of other IgG1 antibodies [59]. The pharmacokinetics of i.v. administration of TEP follow a 2-compartment model with an average clearance of 0.27 L/day and an average elimination half-life of 20 days. At the therapeutic dose of TEP, a minimum concentration of > 20 mg/mL is achieved, which is predicted to maintain > 90% IGF-1R saturation [59].

The efficacy of TEP in patients with moderate to severe and active TO has been studied in randomised, double-masked clinical trials (NCT01868997 and NCT03298867): the phase III OPTIC trial [5] and an earlier phase II trial [60], as well as the open-label expanded OPTIC trial (OPTIC-X), which included patients from the OPTIC trial who did not respond to treatment or had a relapse during post-treatment follow-up [61].

Patients were randomized to receive 8 *i.v.* infusions of TEP (10 mg/kg body weight in the first dose, followed by 20 mg/kg body weight) or placebo, administered at 3-week intervals for 21 weeks. Treatment efficacy was measured at week 24 (3 weeks after the last infusion) [5, 60].

In the study by Smith et al., 42 patients were included in the study group, and the primary endpoint was a CAS reduction of 2 points or more and a reduction in proptosis of 2 mm or more at week 24. 69% of TEP-treated patients compared to 20% of the placebo group achieved the primary endpoint at week 24 (p < 0.001), and differences between groups increased at further time points, reaching 73% of patients in the TEP-treated group (vs. 14% in the placebo group). No serious adverse events were reported, and the only adverse event was hyperglycaemia in patients with comorbid diabetes [60].

Similar results were presented by Douglas et al., who at week 24, showed a significantly higher percentage of patients who achieved a reduction in proptosis of more than 2 mm in the TEP group compared to the placebo group (83% vs. 10%, p < 0.001). Diplopia disappeared in 53% of patients (compared to 25% of patients in the placebo group), and the mean CAS score reduction was 3.4 points (59% vs. 21%, p < 0.001) [5].

Jain et al., in a retrospective study of 6 patients previously enrolled in a phase III clinical trial of TEP (OPTIC, NCT03298867) with active TO who received 24 weeks

of TEP treatment and had pre- and post-treatment orbital imaging (CT or MRI), demonstrated a reduction in extraocular muscles (EOM) and orbital fat volume in the TEP group [62]. The total volume of EOM within each orbit was significantly reduced after TEP treatment in all patients showing no statistical difference at the time compared to the control group of subjects without TO. The authors also showed a reduction in total orbital fat volume in all subjects of the study group. Overall EOM inflammation based on the MRI signal intensity ratio was reduced in 8/8 orbits (n = 4 patients, p < 0.01) [4].

The OPTIC-X trial was conducted in 7 US states and 5 European centres. It was an open extension of the OPTIC trial, in which patients matching the inclusion criteria could participate immediately after the OPTIC trial or at any time during the follow-up period [61]. The OPTIC-X study included 51 patients who had previously received a placebo (n = 37) or TEP (n = 14) and who did not have a response in terms of proptosis reduction or had a relapse (proptosis increase of  $\geq 2$  mm and/or CAS increase of  $\geq 2$  points) during the 48-week follow-up period in the OPTIC study. Patients who received a placebo in the OPTIC trial received a first course of TEP or a second course (if they had previously received TEP), consisting of 8 infusions over 24 weeks [63]. In the OPTIC-X trial, 33 of the 37 placebo-treated patients in the OPTIC trial (89.2%) responded to TEP treatment with an average proptosis reduction of  $3.5 \pm 1.7$  mm. The response to treatment was comparable to the results obtained in the OPTIC trial, although patients had a longer duration of TO. The beneficial effect of TEP was sustained in > 85% of patients with reductions in proptosis (29 of 32 patients, 90.6%), diplopia (12 of 14 patients, 85.7%), and CAS reduction to 0 or 1 (20 of 21 patients, 95.2%) up to 27 weeks after the last infusion. Of the 5 patients who did not respond to TEP treatment in the OPTIC trial, 2 had a response in the OPTIC-X trial in the form of a reduction in proptosis of > 1.5 mm from baseline. Of the patients responding to TEP treatment in the OP-TIC trial who developed relapse, 5 of 8 patients (62.5%) had a response after re-treatment (mean reduction in proptosis of  $1.9 \pm 1.2$  mm from baseline in the OPTIC-X trial and  $3.3 \pm 0.7$  mm from baseline in the OPTIC trial). The results presented here show that re-treatment with a second course of TEP can be effective in TO [61].

Ugradar et al. [62] conducted a post hoc analysis of the results of TEP treatment in 2 placebo-controlled phase II [60] and phase III RCTs [5]. Twenty-four patients (10 men, 14 women) with proptosis reduction from baseline < 2 mm at week 12 who received TEP were included in the study. Eight patients were from the Phase III study, and 16 were from the Phase II

study. In the TEP group, of the 24 patients who did not show improvement in terms of a proptosis reduction of  $\geq 2$  mm from baseline after 12 weeks, 15 (63%) showed clinically significant improvement of  $\geq 2$  mm at week 24. At 12 weeks, 22 patients (92%) in the TEP group experienced a significant reduction in CAS (≥2 points), and by week 24, all patients had achieved this reduction. Twenty-two of 24 patients (92%) in the TEP group had grade > 0 diplopia at the start of the study. At 12 weeks, 12 of 22 patients (55%) had improved diplopia by ≥ 1 degree (Gorman diplopia scale). At 24 weeks, 16 patients (73%) had improved diplopia by  $\geq 1$  degree. The authors showed variability in the time needed for a clinically significant response to TEP; therefore, some patients may require a longer time to achieve a therapeutic response [62].

Diniz et al. presented the results of a population study that included 21 patients with active TO treated with TEP according to the recommended standard dose and regimen. At 24 weeks of treatment, there was a significantly significant mean reduction in exophthalmos of  $2.5 \pm 1.8$  mm (p < 0.001), a reduction in CAS score of  $2.2 \pm 1.4$  points (p < 0.001), and an improvement in ocular motility of  $16.9 \pm 19.3$  degrees (p < 0.001). The use of standard TEP treatment in 3 patients with DON refractory to *i.v.* MP treatment showed significant improvement after initiation of treatment persisting until week 24 [63].

Several clinical cases have also been published on the successful use of TEP in the treatment of DON in patients with no response to conventional *i.v.* MP and radiotherapy [64–68]. This may be an effective treatment option, but due to limited data, studies comparing the efficacy of TEP with the current gold standard treatment, orbital decompression surgery [69], are needed.

TEP is generally well tolerated, and most patients in clinical trials completed the treatment course. The most common adverse events (AE) were muscle cramps (25%), nausea (17%), alopecia (13%), diarrhoea (13%), fatigue (10%), hearing deterioration (10%), and hyperglycaemia (8%) [4, 5, 60, 61]. During RCTs of TEP treatment, hyperglycaemia was generally mild, and most patients with hyperglycaemia had pre-existing diabetes [70, 71]. Most hearing impairment during clinical trials was transient and resolved without treatment [5, 60], but long-term and potentially irreversible hearing loss cases have been reported [72–74].

The general inclusion of TEP in routine clinical practice is currently limited by the lack of comprehensive data on its long-term efficacy and safety, the lack of a head-to-head comparison with *i.v.* glucocorticoids, and the drug cost. The cost of TEP per course of treatment is about 360,000 USD for a 75-kg patient, more than 5000 times higher than the cost of *i.v.* MP [75].

### Batoclimab (BAT)

Transmission of maternal antibodies to the foetus is made possible by proteins called neonatal Fc receptors (FcRn). FcRn is a beta-2 macroglobulin-associated protein with structural similarity to the major class I tissue compatibility receptor (MHC-I) family. FcRn is monomorphic, undergoes quasi-ubiquitous expression, and is expressed in various body tissues, including epithelium, endothelium, hematopoietic cells, intestinal cells, kidney, liver, and placenta [76, 77]. FcRn prevents IgG catabolism by inhibiting their lysosomal degradation and facilitating their extracellular release at physiological pH, consequently prolonging the half-life of IgG. By competitively binding to the IgG binding site on FcRn, BAT blocks FcRn-mediated IgG recycling, resulting in increased degradation and elimination with subsequent reduction in IgG levels [76]. This mechanism can be used in a variety of autoimmune diseases where degradation of IgG molecules can be achieved by blocking FcRn receptors, which is a logical therapeutic approach [78-83].

There are currently numerous clinical trials of FcRn antagonists in various autoimmune diseases, including chronic inflammatory demyelinating polyneuropathy, rheumatoid arthritis, primary Sjogren's syndrome, bullous pemphigoid, and optic neuritis spectrum but also in thyroid orbitopathy (NCT05015127) [78].

BAT (IMVT-1401) is a selective, fully human monoclonal antibody with high affinity for the IgG binding site on the FcRn. It may provide clinical benefit to TO patients by reducing pathogenic IgG levels including TRAb [84].

Jones et al. reported the results of a multicentre, open-label, proof-of-concept (POC) phase 2a trial conducted at 4 centres in Canada in 7 patients with positive TRAb, moderate to severe and active TO (CAS score  $\geq 4$  points) (NCT03922321) [82]. At the qualification for the study, the mean CAS score was  $5.4 \pm 1.1$ and the proptosis was  $23.1 \pm 3.3$  mm. The main aim of the study was to evaluate the safety, tolerability, and pharmacodynamic effects of BAT. BAT was administered as a weekly s.c. injection of 680 mg for 2 weeks, followed by a weekly s.c. injection of 340 mg for 4 weeks; the observation period was 11 weeks. Clinical efficacy was assessed weekly by evaluating proptosis reduction (reduction of  $\geq 2$  mm in the study eye without worsening in the other eye). A positive response as a CAS score reduction was defined as a CAS score of 0 or 1 point. All 7 patients completed the 6-week treatment period, and 5 (71.4%) completed the 12-week follow-up phase. Serum IgG levels decreased by an average of 64.8% and TRAb by 56.7% at week 6 compared to baseline. Similar reductions were also observed for each IgG subclass. Three of the 7 patients achieved proptosis reductions of  $\geq 2$  mm (42%) with an average group reduction of 1.3 mm, and 4 patients achieved CAS reductions to 0 or 1 point. Three of the 7 patients had a combined response regarding proptosis and CAS reduction. All AEs were mild to moderate in severity, and no participant reported serious AE or treatment discontinuation due to AE. The most common AEs were increased tearing, fatigue, and dizziness (n = 2 for each) [82].

Kahaly et al. were the first to report the results of a multicentre, randomised, double-blind, placebo-controlled phase 2b study that was conducted at 19 centres in Canada, Europe, and the United States (NCT03938545) to evaluate 3 BAT dosing regimens (680 mg, 340 mg, and 255 mg) versus placebo administered weekly for 12 weeks [83]. The authors evaluated the effect of BAT treatment on serum TRAb, IgG, and 4 IgG subclasses and the response in terms of a  $\geq$  2 mm reduction in proptosis, a reduction in CAS score (gaining 0 or 1 point), and a reduction in diplopia (improvement of  $\geq 1$  grade on the Gorman diplopia scale) at 12 weeks after baseline. The authors showed an early (after 2 weeks) and significant (30–60%) reduction in total IgG levels in all 3 groups receiving different doses of BAT compared to the placebo group. They also showed a significant and dose-dependent reduction in TRAb levels with a peak at week 12 (p < 0.001)for BAT 680 and 340 mg and p < 0.05 for 255 mg vs. placebo). There was a significant response in terms of reduction in proptosis in the BAT group compared to the placebo (p < 0.05) at multiple time points (at weeks 4, 5, and 11 in the BAT 680 mg group, and at weeks 5, 9, 11, and 13 in the BAT 340 mg group). However, there was no significant difference in proptosis between the BAT and placebo groups at week 12 after baseline. A significant difference in CAS response (score of 0 or 1 only) was also observed in the BAT groups (p < 0.05) at weeks 7 (255 mg) and 11 (680 mg) after starting treatment compared with placebo.

Comparative CT scans from before treatment and 12 weeks after BAT were available for 11 patients. A dose-dependent, significant (p < 0.03) reduction in EOM volume was observed 12 weeks after baseline for BAT 680 and 340 mg compared with placebo. No improvement from baseline was observed on the Gorman scale for assessing the severity of diplopia.

The randomised trial was discontinued due to an unexpected increase in serum cholesterol levels; therefore, data from 65 of the planned 77 patients were analysed. After the study was discontinued, post hoc analysis showed a dose-dependent increase in low-density lipoprotein cholesterol (LDL-C) at week 11 after baseline (58.9%, 29.2, 16.7%, and –3.1% in the BAT 680 mg, 340 mg, 255 mg, and placebo groups, respec-

tively), with the increase reversible within 8 weeks of drug discontinuation [83].

Both studies [82, 83] showed significant reductions in TRAb and total serum IgG levels after BAT treatment. The randomised trial showed no significant difference between the BAT and placebo groups in response to a reduction in proptosis after 12 weeks. However significant differences were observed at several earlier time points. In addition, EOM volume decreased significantly at 12 weeks, while quality of life improved after 19 weeks in the BAT group with a dose of 680 mg. BAT was generally well tolerated, with decreases in albumin and increases in lipids that resolved after drug discontinuation.

# Low-molecular-weight (small molecules) inhibitors for TSH and IGF-1 receptor

The goal of new research on alternative treatments for TO is to target the main autoantigens of the disease and/or molecules that play a key role in the immune response, like receptors for TSH and IGF, including the use of low-molecular-weight so-called small molecules [85]. Small molecule TSH-R antagonists bind to the transmembrane region of the receptor, acting in an allosteric pattern to block signalling but not binding of TSH or TRAb [86]. These compounds are becoming a new class of therapeutic agents with great potential for treating patients with Graves' disease (GD) or TO [87, 88].

Turcu et al. demonstrated in an in vitro study that a small reversible TSH-R antagonist (NCGC00229600) reduces HA synthesis in orbital fibroblasts/adipocytes in TO [89]. It inhibited basal production of cAMP, phospho-Akt protein (pAkt), and HA, and their production stimulated by TSH-R-stimulating autoantibodies in undifferentiated orbital fibroblasts. Inhibition of HA production was dose-dependent, with a half-maximal inhibitory dose of 830 nM.

K1-70 is a TSH-R antagonist that may offer new therapeutic tools for the treatment of patients with GD and TO. It binds specifically to TSHR with high affinity ( $4 \times 1010 \text{ mol/L}$ ) and prevents TSH and TRAb from binding to the receptor, thereby blocking the stimulatory effects of these ligands [90].

Furmaniak et al. published the results of an open-label phase I study (NCT02904330) using ascending dose and different routes of administration (single intramuscular (*i.m.* or *i.v.*) of K1-70, evaluating the safety, tolerability, pharmacokinetics, and reduction of clinical TO symptoms in a group of 18 GD patients treated with antithyroid drugs [91]. K1-70 was administered *i.m.* in 12 patients in doses of 0.2 mg, 1 mg, 5 mg, and 25 mg, and 6 patients received K1-70 *i.v.* in doses of 50 or 150 mg. The expected pharmacodynamic effects occurred af-

ter a single dose of 25 mg *i.m.* or 50 mg or 150 mg *i.v.* and fT3, fT4, and TSH values reached the reference range for hypothyroidism. There was also a clinically significant improvement in symptoms of both GD (reduced tremors, better sleep, improved mental concentration, reduced toilet urgency) and TO (reduced proptosis from 1 mm (25 mg *i.m.*) to 8 mm (50 mg *i.v.*), inflammatory activity as determined by the CAS scale (by 1 point without significance), and reduction in hypersensitivity to light and lacrimation [91]. All subjects at all doses tolerated K1-70 well. No serious AEs were reported, and a better response to K1-70 was achieved with the *i.v.* route of administration.

Linsitinib (OSI-906) is a highly selective small molecule dual inhibitor of the IGF-1R and insulin receptor (IR) [92]. Linsitinib inhibits the intrinsic tyrosine kinase activity of IGF-1R by binding to the cytoplasmic tyrosine kinase domain, and it inhibits autophosphorylation upon ligand binding to IGF-1R and IR, blocking IGF-1-induced activation of further signalling pathways such as AKT and ERK [93].

Gulbins et al. reported the results of a study evaluating the efficacy of linsitinib in treating active and chronic phase TO in a mouse experimental model [94]. Linsitinib was administered orally daily, 7 days a week, for 4 weeks. Three different doses were tested in the group with active TO. The 60 and 30 mg/kg body weight doses were not well tolerated. They resulted in decreased in activity and weight loss, while the 10 mg/kg body weight dose provided good tolerability throughout the study. The 10 mg/kg dose was also used in the group with chronic TO. Linsitinib prevented autoimmune hyperthyroidism in the early stage of the disease by reducing morphological changes suggesting hyperthyroidism and blocking T-cell infiltration, as assessed by CD3 staining. In late-stage disease, linsitinib had a primary effect in the orbital region. Linsitinib reduced the immune infiltration of T cells (CD3 staining) and macrophages (F4/80 and TNFa staining) in the orbit, suggesting an additional direct effect on the autoimmune response. Treatment with linsitinib normalised the amount of brown adipose tissue in both the early and late TO groups. In an in vivo MRI study in the chronic phase group, inflammation was reduced, as assessed by decreased muscle swelling and brown adipose tissue formation. The authors showed that linsitinib effectively prevented the development and progression of TO in an experimental mouse model of GD.

Recently, the FDA authorised the initiation of a randomised, double-masked, placebo-controlled phase 2b study to evaluate the safety, pharmacokinetics, and efficacy of linsitinib in patients with active, moderate-to-severe TO (NCT05276063). The overall objective is to study the safety, pharmacokinetics,

and efficacy of linsitinib administered orally twice daily, versus placebo, for 24 weeks in the treatment of patients with active moderate to severe TO. The results are unpublished at present.

# **Conclusions**

The current EUGOGO guidelines [6] and the consensus statement of the American and European Thyroid Associations [75], recommend multidisciplinary treatment of TO and emphasise the well-established role of high doses of intravenous glucocorticoids by clinical studies and clinical use. The authors emphasise the beneficial effects of TEP, indicating, however, the lack of data on its long-term efficacy and safety and the lack of head-to-head comparison with i.v. glucocorticosteroids and its huge limitation is also the high price of the drug. TZC is a therapeutic option for glucocorticosteroid-resistant TO. It should be considered for second-line treatment (due to the cost of treatment, among other reasons) or first-line treatment in patients with contraindications to i.v. glucocorticosteroids. Given its side-effect profile, especially some risk of optic nerve neuropathy (DON), RTX is considered by the authors as a second- or even third-line treatment option. Given the numerous advantages of biologic drugs over glucocorticosteroids, further RCTs are indicated to confirm their possible place also as first-line treatment in TO [95].

# Conflict of interest

Authors declare no conflict of interests.

# **Funding**

This work was supported by the Medical University of Silesia, grant PCN-1/112/N/2/0.

# References

- Bartalena L, Baldeschi L, Boboridis K, et al. European Group on Graves' Orbitopathy (EUGOGO). The 2016 European Thyroid Association/European Group on Graves' Orbitopathy Guidelines for the Management of Graves' Orbitopathy. Eur Thyroid J. 2016; 5(1): 9–26, doi: 10.1159/000443828, indexed in Pubmed: 27099835.
- Perez-Moreiras JV, Gomez-Reino JJ, Maneiro JR, et al. Tocilizumab in Graves Orbitopathy Study Group. Efficacy of Tocilizumab in Patients With Moderate-to-Severe Corticosteroid-Resistant Graves Orbitopathy: A Randomized Clinical Trial. Am J Ophthalmol. 2018; 195: 181–190, doi: 10.1016/j.ajo.2018.07.038, indexed in Pubmed: 30081019.
- Kahaly GJ, Riedl M, König J, et al. European Group on Graves' Orbitopathy (EUGOGO). Mycophenolate plus methylprednisolone versus methylprednisolone alone in active, moderate-to-severe Graves' orbitopathy (MINGO): a randomised, observer-masked, multicentre trial. Lancet Diabetes Endocrinol. 2018; 6(4): 287–298, doi: 10.1016/S2213-8587(18)30020-2, indexed in Pubmed: 29396246.
- Jain AP, Gellada N, Ugradar S, et al. Teprotumumab reduces extraocular muscle and orbital fat volume in thyroid eye disease. Br J Ophthalmol. 2022; 106(2): 165–171, doi: 10.1136/bjophthalmol-2020-317806, indexed in Pubmed: 33172865.
- Douglas RS, Kahaly GJ, Patel A, et al. Teprotumumab for the Treatment of Active Thyroid Eye Disease. N Engl J Med. 2020; 382(4): 341–352, doi: 10.1056/NEJMoa1910434, indexed in Pubmed: 31971679.
- Bartalena L, Kahaly GJ, Baldeschi L, et al. EUGOGO †. The 2021 European Group on Graves' orbitopathy (EUGOGO) clinical practice

- guidelines for the medical management of Graves' orbitopathy. Eur J Endocrinol. 2021; 185(4): G43–G67, doi: 10.1530/EJE-21-0479, indexed in Pubmed: 34297684.
- Nowak M, Marek B, Kos-Kudła B, et al. Optimization of the treatment of moderate to severe and active thyroid orbitopathy considering the recommendations of the European Group on Graves' Orbitopathy (EUGOGO) [Optymalizacja leczenia umiarkowanej do ciężkiej i aktywnej orbitopatii tarczycowej z uwzględnieniem zaleceń European Group on Graves' Orbitopathy (EUGOGO)]. Endokrynol Pol. 2022; 73(4): 756–777, doi: 10.5603/EPa2022.0040, indexed in Pubmed: 36059167.
- 8. Łacheta D, Miśkiewicz P, Głuszko A, et al. Immunological Aspects of Graves' Ophthalmopathy. Biomed Res Int. 2019; 2019: 7453260, doi: 10.1155/2019/7453260, indexed in Pubmed: 31781640.
- Place RF, Krieger CC, Neumann S, et al. Inhibiting thyrotropin/insulin-like growth factor 1 receptor crosstalk to treat Graves' ophthalmopathy: studies in orbital fibroblasts in vitro. Br J Pharmacol. 2017; 174(4): 328–340, doi: 10.1111/bph.13693, indexed in Pubmed: 27987211.
- Tsui S, Naik V, Hoa Ñ, et al. Evidence for an association between thyroid-stimulating hormone and insulin-like growth factor 1 receptors: a tale of two antigens implicated in Graves' disease. J Immunol. 2008; 181(6): 4397–4405, doi: 10.4049/jimmunol.181.6.4397, indexed in Pubmed: 18768899.
- Chitnis MM, Yuen JSP, Protheroe AS, et al. The type 1 insulin-like growth factor receptor pathway. Clin Cancer Res. 2008; 14(20): 6364–6370, doi: 10.1158/1078-0432.CCR-07-4879, indexed in Pubmed: 18927274.
- Smith TJ, Hegedüs L, Douglas RS. Role of insulin-like growth factor-1 (IGF-1) pathway in the pathogenesis of Graves' orbitopathy. Best Pract Res Clin Endocrinol Metab. 2012; 26(3): 291–302, doi: 10.1016/j. beem.2011.10.002, indexed in Pubmed: 22632366.
- 13. Ugradar S, Shi Lu, Wang Y, et al. Teprotumumab for non-inflammatory thyroid eye disease (TED): evidence for increased IGF-1R expression. Eye (Lond). 2021; 35(9): 2607–2612, doi: 10.1038/s41433-020-01297-w, indexed in Pubmed: 33221815.
- Smith TJ. Insulin-like growth factor-I regulation of immune function: a potential therapeutic target in autoimmune diseases? Pharmacol Rev. 2010; 62(2): 199–236, doi: 10.1124/pr.109.002469, indexed in Pubmed: 20392809.
- Krieger CC, Neumann S, Place RF, et al. Bidirectional TSH and IGF-1 receptor cross talk mediates stimulation of hyaluronan secretion by Graves' disease immunoglobins. J Clin Endocrinol Metab. 2015; 100(3): 1071–1077, doi: 10.1210/jc.2014-3566, indexed in Pubmed: 25485727.
- Smith TJ, Hoa N. Immunoglobulins from patients with Graves' disease induce hyaluronan synthesis in their orbital fibroblasts through the self-antigen, insulin-like growth factor-I receptor. J Clin Endocrinol Metab. 2004; 89(10): 5076–5080, doi: 10.1210/jc.2004-0716, indexed in Pubmed: 15472208.
- 17. Renier G, Clément I, Desfaits AC, et al. Direct stimulatory effect of insulin-like growth factor-I on monocyte and macrophage tumor necrosis factor-alpha production. Endocrinology. 1996; 137(11): 4611–4618, doi: 10.1210/endo.137.11.8895324, indexed in Pubmed: 8895324.
- Kooijman R, Coppens A, Hooghe-Peters E. IGF-I stimulates IL-8 production in the promyelocytic cell line HL-60 through activation of extracellular signal-regulated protein kinase. Cell Signal. 2003; 15(12): 1091–1098, doi: 10.1016/s0898-6568(03)00069-x, indexed in Pubmed: 14575864.
- Ren Z, Zhang H, Yu H, et al. Roles of four targets in the pathogenesis of graves' orbitopathy. Heliyon. 2023; 9(9): e19250, doi: 10.1016/j.heliyon.2023.e19250, indexed in Pubmed: 37810014.
- 20. Iyer S, Bahn R. Immunopathogenesis of Graves' ophthalmopathy: the role of the TSH receptor. Best Pract Res Clin Endocrinol Metab. 2012; 26(3): 281–289, doi: 10.1016/j.beem.2011.10.003, indexed in Pubmed: 22632365.
- Gerding MN, van der Meer JW, Broenink M, et al. Association of thyrotrophin receptor antibodies with the clinical features of Graves' ophthalmopathy. Clin Endocrinol (Oxf). 2000; 52(3): 267–271, doi: 10.1 046/j.1365-2265.2000.00959.x, indexed in Pubmed: 10718823.
- Świerkot M, Kulawik G, Sarnat-Kucharczyk M, et al. Long-term remission of steroid-resistant Graves' orbitopathy after administration of anti-thymocyte globulin. Endokrynol Pol. 2020; 71(2): 198–199, doi: 10.5603/EPa2019.0067, indexed in Pubmed: 32096552.
- Miśkiewicz P, Kryczka A, Ambroziak U, et al. Is high dose intravenous methylprednisolone pulse therapy in patients with Graves' orbitopathy safe? Endokrynol Pol. 2014; 65(5): 402–413, doi: 10.5603/EP.2014.0056, indexed in Pubmed: 25301492.
- Zang S, Ponto KA, Kahaly GJ. Clinical review: Intravenous glucocorticoids for Graves' orbitopathy: efficacy and morbidity. J Clin Endocrinol Metab. 2011; 96(2): 320–332, doi: 10.1210/jc.2010-1962, indexed in Pubmed: 21239515.
- Prummel MF, Mourits MP, Berghout A, et al. Prednisone and cyclosporine in the treatment of severe Graves' ophthalmopathy. N Engl J Med. 1989; 321(20): 1353–1359, doi: 10.1056/NEJM198911163212002, indexed in Pubmed: 2519530.

- Chalvatzis NT, Tzamalis AK, Kalantzis GK, et al. Safety and efficacy of combined immunosuppression and orbital radiotherapy in thyroid-related restrictive myopathy: two-center experience. Eur J Ophthalmol. 2014; 24(6): 953–959, doi: 10.5301/ejo.5000463, indexed in Pubmed: 24706350.
- 27. Allam MM, El-Zawawy HT, Kader Okda AA, et al. Azathioprine as an adjuvant therapy in severe Graves' disease: a randomized controlled open-label clinical trial. Front Endocrinol (Lausanne). 2023; 14: 1168936, doi: 10.3389/fendo.2023.1168936, indexed in Pubmed: 37409226.
- Shen L, Ye L, Zhu W, et al. Methotrexate plus reduced or full-dose glucocorticoids for the treatment of active, moderate-to-severe Graves' orbitopathy. Eur Thyroid J. 2022; 11(5), doi: 10.1530/ETJ-22-0017, indexed in Pubmed: 35900774.
- Rivera-Grana E, Lin P, Suhler EB, et al. Methotrexate as a Corticosteroid-Sparing Agent for Thyroid Eye Disease. J Clin Exp Ophthalmol. 2015; 6(2), doi: 10.4172/2155-9570.1000422, indexed in Pubmed: 26807304.
- Strianese D, Iuliano A, Ferrara M, et al. Methotrexate for the treatment of thyroid eye disease. J Ophthalmol. 2014; 2014: 128903, doi: 10.1155/2014/128903, indexed in Pubmed: 24678411.
- Feng W, Hu Y, Zhang C, et al. Efficacy and safety of mycophenolate mofetil in the treatment of moderate to severe Graves' orbitopathy: a meta-analysis. Bioengineered. 2022; 13(6): 14719–14729, doi: 10.1080/2 1655979.2022.2101191, indexed in Pubmed: 35959915.
- Kahaly GJ, Dolman PJ, Wolf J, et al. Proof-of-concept and Randomized, Placebo-controlled Trials of an FcRn Inhibitor, Batoclimab, for Thyroid Eye Disease. J Clin Endocrinol Metab. 2023; 108(12): 3122–3134, doi: 10.1210/clinem/dgad381, indexed in Pubmed: 37390454.
- 33. Paridaens D, van den Bosch WA, van der Loos TL, et al. The effect of etanercept on Graves' ophthalmopathy: a pilot study. Eye (Lond). 2005; 19(12): 1286–1289, doi: 10.1038/sj.eye.6701768, indexed in Pubmed: 15550932.
- Komorowski J, Jankiewicz-Wika J, Siejka A, et al. Monoclonal anti-TN-Falpha antibody (infliximab) in the treatment of patient with thyroid associated ophthalmopathy. Klin Oczna. 2007; 109(10-12): 457–460, indexed in Pubmed: 18488396.
- 35. van Steensel L, van Hagen PM, Paridaens D, et al. Whole orbital tissue culture identifies imatinib mesylate and adalimumab as potential therapeutics for Graves' ophthalmopathy. Br J Ophthalmol. 2011; 95(5): 735–738, doi: 10.1136/bjo.2010.192302, indexed in Pubmed: 21310803.
- Ayabe R, Rootman DB, Hwang CJ, et al. Adalimumab as steroid-sparing treatment of inflammatory-stage thyroid eye disease. Ophthalmic Plast Reconstr Surg. 2014; 30(5): 415–419, doi: 10.1097/IOP.0000000000000011, indexed in Pubmed: 24978425.
- Tracey D, Klareskog L, Sasso EH, et al. Tumor necrosis factor antagonist mechanisms of action: a comprehensive review. Pharmacol Ther. 2008; 117(2): 244–279, doi: 10.1016/j.pharmthera.2007.10.001, indexed in Pubmed: 18155297.
- Durrani OM, Reuser TQ, Murray PI. Infliximab: a novel treatment for sight-threatening thyroid associated ophthalmopathy. Orbit. 2005; 24(2): 117–119, doi: 10.1080/01676830590912562, indexed in Pubmed: 16191800.
- Boskovic O, Medenica S, Radojevic N, et al. Etanercept in the treatment of Graves' ophthalmopathy with primary hypothyroidism and rheumatoid arthritis. Cent Eur J Immunol. 2019; 44(4): 463–465, doi: 10.5114/ceji.2019.92803, indexed in Pubmed: 32140060.
- Stan MN, Garrity JA, Carranza Leon BG, et al. Randomized controlled trial of rituximab in patients with Graves' orbitopathy. J Clin Endocrinol Metab. 2015; 100(2): 432–441, doi: 10.1210/jc.2014-2572, indexed in Pubmed: 25343233.
- Salvi M, Vannucchi G, Campi I, et al. Treatment of Graves' disease and associated ophthalmopathy with the anti-CD20 monoclonal antibody rituximab: an open study. Eur J Endocrinol. 2007; 156(1): 33–40, doi: 10.1530/eje.1.02325, indexed in Pubmed: 17218723.
- Salvi M, Vannucchi G, Currò N, et al. Efficacy of B-cell targeted therapy with rituximab in patients with active moderate to severe Graves' orbitopathy: a randomized controlled study. J Clin Endocrinol Metab. 2015; 100(2): 422–431, doi: 10.1210/jc.2014-3014, indexed in Pubmed: 25494967.
- Karasek D, Cibickova L, Karhanova M, et al. Clinical and immunological changes in patients with active moderate-to-severe Graves' orbitopathy treated with very low-dose rituximab. Endokrynol Pol. 2017; 68(5): 498–504, doi: 10.5603/EPa2017.0040, indexed in Pubmed: 28660988.
- ACTEMRA® (tocilizumab) [package insert] Injection, for Intravenous or Subcutaneous Use. Full Prescribing Information. South San Francisco, CA: Genentech, Inc.; 2019. .
- Smolen JS, Beaulieu A, Rubbert-Roth A, et al. OPTION Investigators. Effect of interleukin-6 receptor inhibition with tocilizumab in patients with rheumatoid arthritis (OPTION study): a double-blind, placebo-controlled, randomised trial. Lancet. 2008; 371(9617): 987–997, doi: 10.1016/S0140-6736(08)60453-5, indexed in Pubmed: 18358926.
- Bijlsma JWJ, Welsing PMJ, Woodworth TG, et al. Early rheumatoid arthritis treated with tocilizumab, methotrexate, or their combination (U-Act-Early): a multicentre, randomised, double-blind, double-dummy, strategy trial. Lancet. 2016; 388(10042): 343–355, doi: 10.1016/S0140-6736(16)30363-4, indexed in Pubmed: 27287832.

- 47. Russell DJ, Wagner LH, Seiff SR. Tocilizumab as a steroid sparing agent for the treatment of Graves' orbitopathy. Am J Ophthalmol Case Rep. 2017; 7: 146–148, doi: 10.1016/j.ajoc.2017.07.001, indexed in Pubmed: 29260102.
- Pérez-Moreiras JV, Varela-Agra M, Prada-Sánchez MC, et al. Steroid-Resistant Graves' Orbitopathy Treated with Tocilizumab in Real-World Clinical Practice: A 9-Year Single-Center Experience. J Clin Med. 2021; 10(4), doi: 10.3390/jcm10040706, indexed in Pubmed: 33670151.
- Sánchez-Bilbao L, Martínez-López D, Revenga M, et al. Anti-IL-6 Receptor Tocilizumab in Refractory Graves' Orbitopathy: National Multicenter Observational Study of 48 Patients. J Clin Med. 2020; 9(9), doi: 10.3390/jcm9092816, indexed in Pubmed: 32878150.
- Ceballos-Macías José J, Rivera-Moscoso R, Flores-Real Jorge A, et al. Tocilizumab in glucocorticoid-resistant graves orbitopathy. A case series report of a mexican population. Ann Endocrinol (Paris). 2020; 81(2-3): 78–82, doi: 10.1016/j.ando.2020.01.003, indexed in Pubmed: 32340849.
- Dorado Cortez O, Grivet D, Perrillat N, et al. Treatment of corticosteroid-resistant Graves' orbitopathy with tocilizumab: a single-centre prospective study. Orbit. 2023; 42(4): 411–417, doi: 10.1080/01676830.20 22.2119262, indexed in Pubmed: 36065465.
- Moi L, Hamedani M, Ribi C. Long-term outcomes in corticosteroid-refractory Graves' orbitopathy treated with tocilizumab. Clin Endocrinol (Oxf). 2022; 97(3): 363–370, doi: 10.1111/cen.14655, indexed in Pubmed: 34908176.
- Rymuza J, Kuś A, Białas-Niedziela D, et al. Long-term remission of corticosteroid-resistant Graves' orbitopathy after therapy with tocilizumab. Endokrynol Pol. 2024; 75(1): 117–118, doi: 10.5603/ep.97224, indexed in Pubmed: 38497401.
- Albrashdi S, Alsharqi H, Habroosh F, et al. Tocilizumab use in pediatric thyroid eye disease: First documented case. Am J Ophthalmol Case Rep. 2022; 25: 101387, doi: 10.1016/j.ajoc.2022.101387, indexed in Pubmed: 35198812.
- Smith TJ, Janssen JA. Building the Case for Insulin-Like Growth Factor Receptor-I Involvement in Thyroid-Associated Ophthalmopathy. Front Endocrinol (Lausanne). 2016; 7: 167, doi: 10.3389/fendo.2016.00167, indexed in Pubmed: 28096798.
- Smith TJ, Janssen JA. Insulin-like Growth Factor-I Receptor and Thyroid-Associated Ophthalmopathy. Endocr Rev. 2019; 40(1): 236–267, doi: 10.1210/er.2018-00066, indexed in Pubmed: 30215690.
- Mohyi M, Smith TJ. IGF1 receptor and thyroid-associated ophthalmopathy. J Mol Endocrinol. 2018; 61(1): T29–T43, doi: 10.1530/JME-17-0276, indexed in Pubmed: 29273685.
- Horizon Therapeutics USA Inc. TEPEZZA teprotumumab injection, powder, lyophilized, for solution: US prescribing information. 2022. https://dailymed.nlm.nih.gov/dailymed (28.10.2022).
- Xin Y, Xu F, Gao Y, et al. Pharmacokinetics and Exposure-Response Relationship of Teprotumumab, an Insulin-Like Growth Factor-1 Receptor-Blocking Antibody, in Thyroid Eye Disease. Clin Pharmacokinet. 2021; 60(8): 1029–1040, doi: 10.1007/s40262-021-01003-3, indexed in Pubmed: 33768488.
- Smith TJ, Kahaly GJ, Ezra DG, et al. Teprotumumab for Thyroid-Associated Ophthalmopathy. N Engl J Med. 2017; 376(18): 1748–1761, doi: 10.1056/NEJMoa1614949, indexed in Pubmed: 28467880.
- Douglas RS, Kahaly GJ, Ugradar S, et al. Teprotumumab Efficacy, Safety, and Durability in Longer-Duration Thyroid Eye Disease and Re-treatment: OPTIC-X Study. Ophthalmology. 2022; 129(4): 438–449, doi: 10.1016/j.ophtha.2021.10.017, indexed in Pubmed: 34688699.
- 62. Ugradar S, Wang Y, Mester T, et al. Teprotumumab for thyroid eye disease: early response is not required for benefit. Eye (Lond). 2022; 36(7): 1403–1408, doi: 10.1038/s41433-021-01539-5, indexed in Pubmed: 34183792.
- Diniz SB, Cohen LM, Roelofs KA, et al. Early Experience With the Clinical Use of Teprotumumab in a Heterogenous Thyroid Eye Disease Population. Ophthalmic Plast Reconstr Surg. 2021; 37(6): 583–591, doi: 10.1097/IOP.0000000000001959, indexed in Pubmed: 33710036.
- Sears CM, Azad AD, Dosiou C, et al. Teprotumumab for Dysthyroid Optic Neuropathy: Early Response to Therapy. Ophthalmic Plast Reconstr Surg. 2021; 37(3S): S157–S160, doi: 10.1097/IOP.0000000000001831, indexed in Pubmed: 32976335.
- Slentz DH, Smith TJ, Kim DS, et al. Teprotumumab for Optic Neuropathy in Thyroid Eye Disease. JAMA Ophthalmol. 2021; 139(2): 244–247, doi: 10.1001/jamaophthalmol.2020.5296, indexed in Pubmed: 33270090.
- 66. Chiou CA, Reshef ER, Freitag SK. Teprotumumab for the treatment of mild compressive optic neuropathy in thyroid eye disease: A report of two cases. Am J Ophthalmol Case Rep. 2021; 22: 101075, doi: 10.1016/j. ajoc.2021.101075, indexed in Pubmed: 33889787.
- Lopez MJ, Herring JL, Thomas C, et al. Visual Recovery of Dysthyroid Optic Neuropathy With Teprotumumab. J Neuroophthalmol. 2022; 42(2): e491–e493, doi: 10.1097/WNO.000000000001298, indexed in Pubmed: 34173359.
- Hwang CJ, Nichols EE, Chon BH, et al. Bilateral dysthyroid compressive optic neuropathy responsive to teprotumumab. Eur J Ophthalmol.

- 2022; 32(3): NP46–NP49, doi: 10.1177/1120672121991042, indexed in Pubmed: 33525898.
- Jurek-Matusiak O, Brożek-Mądry E, Jastrzębska H, et al. Orbital decompression for thyroid eye disease: surgical treatment outcomes in endocrinological assessment. Endokrynol Pol. 2021; 72(6): 609–617, doi: 10.5603/EP.a2021.0078, indexed in Pubmed: 34647604.
- Kahaly GJ, Douglas RS, Holt RJ, et al. Teprotumumab for patients with active thyroid eye disease: a pooled data analysis, subgroup analyses, and off-treatment follow-up results from two randomised, double-masked, placebo-controlled, multicentre trials. Lancet Diabetes Endocrinol. 2021; 9(6): 360–372, doi: 10.1016/S2213-8587(21)00056-5, indexed in Pubmed: 33865501.
- Smith T, Bhattacharya R, Hsu K, et al. PSAT265 Blood Glucose in Thyroid Eye Disease (TED) in Patients treated with Teprotumumab: Clinical Trials Data. J Endocrin Soc. 2022; 6(Suppl\_1): A809–A809, doi: 10.1210/jen-dso/bvac150.1674.
- Belinsky I, Creighton FX, Mahoney N, et al. Teprotumumab and Hearing Loss: Case Series and Proposal for Audiologic Monitoring. Ophthalmic Plast Reconstr Surg. 2022; 38(1): 73–78, doi: 10.1097/IOP.0000000000001995, indexed in Pubmed: 34085994.
- Chow A, Silkiss RZ. Teprotumumab-associated chronic hearing loss screening and proposed treatments. BMJ Case Rep. 2022; 15(4), doi: 10.1136/bcr-2021-248335, indexed in Pubmed: 35418378.
- Sears CM, Azad AD, Amarikwa L, et al. Hearing Dysfunction After Treatment With Teprotumumab for Thyroid Eye Disease. Am J Ophthalmol. 2022; 240: 1–13, doi: 10.1016/j.ajo.2022.02.015, indexed in Pubmed: 35227694.
- Burch HB, Perros P, Bednarczuk T, et al. Management of thyroid eye disease: a Consensus Statement by the American Thyroid Association and the European Thyroid Association. Eur Thyroid J. 2022; 11(6), doi: 10.1530/ETJ-22-0189, indexed in Pubmed: 36479875.
- 76. Raghavan M, Bjorkman PJ. Fc receptors and their interactions with immunoglobulins. Annu Rev Cell Dev Biol. 1996; 12: 181–220, doi: 10.1146/annurev.cellbio.12.1.181, indexed in Pubmed: 8970726.
- 77. Lozano NA, Lozano A, Marini V, et al. Expression of FcRn receptor in placental tissue and its relationship with IgG levels in term and preterm newborns. Am J Reprod Immunol. 2018; 80(3): e12972, doi: 10.1111/aji.12972, indexed in Pubmed: 29745444.
- Pyzik M, Kozicky LK, Gandhi AK, et al. The therapeutic age of the neonatal Fc receptor. Nat Rev Immunol. 2023; 23(7): 415–432, doi: 10.1038/s41577-022-00821-1, indexed in Pubmed: 36726033.
- Yan C, Duan RS, Yang H, et al. Therapeutic Effects of Batoclimab in Chinese Patients with Generalized Myasthenia Gravis: A Double-Blinded, Randomized, Placebo-Controlled Phase II Study. Neurol Ther. 2022; 11(2): 815–834, doi: 10.1007/s40120-022-00345-9, indexed in Pubmed: 35412216.
- Bhandari V, Bril V. FcRN receptor antagonists in the management of myasthenia gravis. Front Neurol. 2023; 14: 1229112, doi: 10.3389/fneur.2023.1229112, indexed in Pubmed: 37602255.
- Sesarman A, Sitaru AG, Olaru F, et al. Neonatal Fc receptor deficiency protects from tissue injury in experimental epidermolysis bullosa acquisita. J Mol Med (Berl). 2008; 86(8): 951–959, doi: 10.1007/s00109-008-0366-7, indexed in Pubmed: 18542899.
- 82. Janes J, Kahaly G, Liang Su, et al. ODP509 Proof-of-concept, Multicenter, Open-Label Phase 2a Study of Batoclimab in Active and Moderate-to-Severe Thyroid Eye Disease. J Endocrin Soc. 2022; 6(Suppl\_1): A778–A779, doi: 10.1210/jendso/bvac150.1609.
- Kahaly GJ, Dolman PJ, Wolf J, et al. Proof-of-concept and Randomized, Placebo-controlled Trials of an FcRn Inhibitor, Batoclimab, for Thyroid Eye Disease. J Clin Endocrinol Metab. 2023; 108(12): 3122–3134, doi: 10.1210/clinem/dgad381, indexed in Pubmed: 37390454.
- Collins J, Jones L, Snyder M, et al. RVT-1401, A Novel Anti-FcRn Monoclonal Antibody, Is Well Tolerated in Healthy Subjects and Reduces Plasma IgG Following Subcutaneous or Intravenous Administration (P5.2-079). Neurology. 2019; 92(15\_suppl), doi: 10.1212/wnl.92.15\_supplement.p5.2-079.
- Davies TF, Andersen S, Latif R, et al. Graves' disease. Nat Rev Dis Primers. 2020; 6(1): 52, doi: 10.1038/s41572-020-0184-y, indexed in Pubmed: 32616746.
- Neumann S, Kleinau G, Costanzi S, et al. A low-molecular-weight antagonist for the human thyrotropin receptor with therapeutic potential for hyperthyroidism. Endocrinology. 2008; 149(12): 5945–5950, doi: 10.1210/en.2008-0836, indexed in Pubmed: 18669595.
- 87. Bahn RS. Autoimmunity and Graves' disease. Clin Pharmacol Ther. 2012; 91(4): 577–579, doi: 10.1038/clpt.2012.10, indexed in Pubmed: 22434030.
- Gershengorn MC, Neumann S. Update in TSH receptor agonists and antagonists. J Clin Endocrinol Metab. 2012; 97(12): 4287–4292, doi: 10.1210/jc.2012-3080, indexed in Pubmed: 23019348.
- Turcu AF, Kumar S, Neumann S, et al. A small molecule antagonist inhibits thyrotropin receptor antibody-induced orbital fibroblast functions involved in the pathogenesis of Graves ophthalmopathy. J Clin Endocrinol Metab. 2013; 98(5): 2153–2159, doi: 10.1210/jc.2013-1149, indexed in Pubmed: 23482611.

- Evans M, Sanders J, Tagami T, et al. Monoclonal autoantibodies to the TSH receptor, one with stimulating activity and one with blocking activity, obtained from the same blood sample. Clin Endocrinol (Oxf). 2010; 73(3): 404–412, doi: 10.1111/j.1365-2265.2010.03831.x, indexed in Pubmed: 20550534.
- 91. Furmaniak J, Sanders J, Sanders P, et al. TSH receptor specific monoclonal autoantibody K1-70 targeting of the TSH receptor in subjects with Graves' disease and Graves' orbitopathy-Results from a phase I clinical trial. Clin Endocrinol (Oxf). 2022; 96(6): 878–887, doi: 10.1111/cen.14681, indexed in Pubmed: 35088429.
- 92. Puzanov I, Lindsay CR, Goff L, et al. A phase I study of continuous oral dosing of OSI-906, a dual inhibitor of insulin-like growth factor-1 and insulin receptors, in patients with advanced solid tumors. Clin
- Cancer Res. 2015; 21(4): 701–711, doi: 10.1158/1078-0432.CCR-14-0303, indexed in Pubmed: 25212606.
- Mulvihill MJ, Cooke A, Rosenfeld-Franklin M, et al. Discovery of OSI-906: a selective and orally efficacious dual inhibitor of the IGF-1 receptor and insulin receptor. Future Med Chem. 2009; 1(6): 1153–1171, doi: 10.4155/fmc.09.89, indexed in Pubmed: 21425998.
- doi: 10.4155/fmc.09.89, indexed in Pubmed: 21425998.
  Gulbins A, Horstmann M, Daser A, et al. Linsitinib, an IGF-1R inhibitor, attenuates disease development and progression in a model of thyroid eye disease. Front Endocrinol (Lausanne). 2023; 14: 1211473, doi: 10.3389/fendo.2023.1211473, indexed in Pubmed: 37435490.
- Wang Y, Patel A, Douglas RS. Thyroid Eye Disease: How A Novel Therapy May Change The Treatment Paradigm. Ther Clin Risk Manag. 2019; 15: 1305–1318, doi: 10.2147/TCRM.S193018, indexed in Pubmed: 31814726.